Tubos de Acero de México, 5.4,

Carret. México Veracruz im 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracru:
C.P. 91697 MEXICO

{52} 229 989 1100 te! . "
(52) 229 989 1606 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Nomber/Nimero: | Page! Pagina
CERTIFICADO DE PRUEBAS EN FABRICA 13075283 1/5
Date / Dia: October 03, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, $.A. DE C.V. Customer’s Crder llem / Orden Cliente - Hem: Customer’s Reference / Ref. del Cliente;  {Manufacturer’s Works Crdar N®/ Confirmacion de Venta:
M/A NIA 207302/01
Manufacturing Process ¢ Proceso de Manufactura: Praduct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA |BARNIZADO
Standard or Specification / Normas o Espedificaciones: i Steel Grade / Grado de acero: Ends / Extremos:
AP 5L ED45/JULY 2013 BIX42-1 245/ 200 PSL1 . NORMAL BEVEL
BISEELADO NORMAL
Dimensions / Dimensiones: Schedule 7/ Cédula: Length / Longitud: - Quantity / Cantidad; 33 PesiPz Nominal Weight / Peso Nominal:
3.500 X 0.438 INCH SGH 160 196872133 FT 700.361 FT 172137 1B 14.34 LB/FT
188.9 X 11.1 MM 6.00/ 6.50 MTS 213.470 MTS 4614000 KG 21.35 KGIM

Specimen condition Specimen dimensians Test Y.5. UT.S. Y.S5JUT.S Elongation / Alargamiento
Heat N* | Sample N° | Condicién de la probeta Dimensiones de la probeata temp | Eul 0.50 %, Reqg.
Calada N°f Muestra N"| Ls [ Sc¢ | Type| Or Size Area Temp. |Min: 290 Min: 415 Req. Max. lo Min, Obt.
Tipo Tamaiio Saccion | ensayc |Max: - Max: ~ -
mm mmz2 °C MPa MPa in % %
6603 66824 5] AM Ss L 19.6 X 11.0% 219,78 RT 330 434 0,67 2 25.1 41,0
AM: As manufactured / Segun proceso de fabricacion Ls: Location of sample / Ubicacion de fa muestra Qri: Orientation / Qrigntagion Sc: Specimen coridition / Condicion de la probeta
B: Body f Cuerpo Max: Maximum / Maximo Req. Max: Required maximum / Maximo raquerido Ss: Strip spacimen / Muestra reclangular
L: Longitudinal / Longitudinal ' Min:Minimum £ Minimo Req: Required ! Reguerido . U.T.8: Ultimate tensile strength / Resistenci.a'_‘_-_'
Lo: Initial length 7 Longitud inicial Qbt: Obtained ! Obtenido 'RT: Raem tamperature/ _'l'_en'-r'np'eratura amblente T2+ Y8t Yiald strength / Fluencia ~ '

Composition % / Compasicitn %

X 100 i CoL X000 . S oo X000 G X 100 .
c Mn Si Mo § Cr P S v Nb. |'-Ni Cutf sn'| Al T |7As’| B Ca | N |Col. 1fCol. 2]Cal. 3]
H  Max 28 J120] - 15 | 40 30 30.] 80 - §400 1400 « ) - . - -1 - - - 15 | 100 6
. Min - 29 10 - = - - -] - - - - — - -- - - - - = -
HeatN° | Sample N° [P Max 28 120 - 15 . .40 |30 | 30-( 80 | - | 400 | 400 ] - - -] = | - - - 15 | 100 &
Calada N° { Muesira N* Min - | 28 |.10 | ~ - - - - - - - -] - -1 -1 - - - - = -
S camy T o - ey
$603 00001 H 18 75 1.30 | 05 7 16 3 11 1] 30 89 7 21 2] 2 1 13 55 | 04 1195] 0.2
G603 - 66824 P 19 ] 75 ] 28- 1 8 5 122§ 0 ) 01 30 a3 7 20 0 2.0 0 15 57 0 |203] 0
T!]i._s cartiflcate Is.w'ssued by & compulerized sys.lem and i is valid wilh sleclronic signature. Onlhe original cerlificate the trade-mark green colared Esla cartifcado se emile mediants sislama computarizado y a3 valldado cun {irma electrénica. - El ceriificade ariginal poses imprasa el lego
"Tenars” Is.stampsd. |n case the awner of ha original certificate would release a copy of it, he must attest its conformity to the original one taking ‘| Tenaris tolor verda. En caso de que el poseedar del certificdda ntregue una copia, debera garanlizar la conformidad con el original haciéndose
upon himseif the respansibility for any unlawiul or not allowed use. Any alteration and/or falsification will be subjecled 1o the law. responsaiile por cualguler uso ilegal a indebide. Gualquier alisracion y/o falsificacion esiard sujela.alaley..

FOR03171




X 100 X 1000 X 10000 xue - SR
CpmMl SipMarcrl Pl STV INTNTC]sSn[A]T [As] B8] GCa] N [GolijCal 2]Cor 3], -
H Max | 28 y120} — | 15 140 { 30 ] 30 J 80 | ~ (460400 ~ | —f -t = | =] = | =] 15 [06] 6
Mn f -T2t -t -]~ -1 -7T-T-T-T-1T-1-F-1T-1-1=-1-T-1-=
HeatN° | SampleN"JP Max | 28 {120 ] — 1 15[ 40 |30 [ 30 J 80 | - [a00{ 400 — | = | - | - | =] =1 -1 15 | 1061 &
Calada N° | Muastra N° Min EEEERED - - - - - - - -1 - - - - - - - . =
6603 £6825 P wwjraloe]oo| 7] s [1o9] cfose{e )] 7]1@jo0] 2] 0})i2jejoraglo
~ |Cel: 1: SUMA Nb+v+Ti T Coli3: BUMANDHY ©MaX Maximum / Maximoe - 7 e - PProduct/ Producto
Col. 2: SUMA Mo+Cr+Ni+Cu-+y . . . H:Heat/Colada - o < Min: Minimum / Minims U .

Sl % = ] Tubos de Acero de México, 5.4.
@ﬁ %ﬂ;% . Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veraceuz, Veracru
C.P. D197 MEXICO , :

{52) 229 989 1100 tel

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: | Page/ Pagine
CERTIFICADO DE PRUEBAS EN FABRICA 13075283 2/5
Date f Dia: October 03, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custorner’s Order ltem / Orden Clisnte - lem: Customer s Reference / Raf. del Cliente: | ManuTacturer s Works Order N° 7 Confirmacian de Vanta:
i NiA N/A ' 207302/01 l
Manufacturing Process / Procese de Manufaclura: Product Type / Tipa de Producto: Surface / Supsriicie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
EAMINADO EN CALIENTE SIN COSTURA" CONDUCCION SIN CQOSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero; Ends / Extremos:
API 5L ED45/JULY 2013 ) BiX42-L245/.290 P5L1 NORMAL. BEVEL
BISEL.ADO NORMAL
Dimensicns / Dimansiones: Schedule / Céduta: Length / Longitud: CQuantity f Cantidad: 33 Pes/Pz Nomina! Weight ! Peso Nominal:
3.500 X 0.438 INCH SCH 160 - 19.69/21.33 FT 700.361 FT o 1MT72137 LB 14.34 LB/FT
1889 X 11.1 MM 6.00/ 6.50 MTS 213.470 MTS 4614.000 KG 21.35 KGIM

r

LCampaositicn % f Cemposiclan %

Required values

.. Individuats / Individuales Average / Promedio Hardness type/Tipo de dureza:HRC
Valores requeridos | “Mini— | "Max: 220 | var - Min:— § Max— | var- ] T ] i i
Heat N® Sample N° Specimen condition K Quead. | Scale - 0D MW ] D { Var
Colada N° Muestra N° Ls Sc - Escala 1 2 3 |Avg] 1 2 [..3 pAvg.] 1 2 3 | Avg.
- re————— e —c——— ————
6603 66824 B8 AM 1 HRBW '} 75.8] 76.3] 76.2] 76.1] 76.5] 76.3| 76.5| 76.4] 76.5] 75.9] 75.9] 761 0.3
§603 66825 : B - AM 1 HRBW | 76.3] 76.7) 76.2} 76.11 77.2| 76.4| 78.3| 76.6{ 76.0] 76.2] 759 76.0} 0.6
. |An: As manufactured / Segin proceso de fabricacién - ID: Internal diameter / Didmetro inlerno Min: Minimum / Minimo . Quad: Quadrant / Cuadrante 3
Avg: Average / Promedio : ) L Ls: Location of sample / Ubicacidn de la muestra WMYV: Middte wall f Centro L . .- Se: Speciman condifion / Candicion de Id prabeta. .
[ This ﬁerﬁiﬁcate is issued by a computerized system and 11 is valid wilh slecironic signature. On the ariginal ceriificale the frade-mark grean colored Esle ceriificada se emite madiante sistema cumpm'srizaﬁa y &35 validado: @n firma electrénica. £l cerlificade original posee impresa el logo
- '[Tenaris® Is slamped. In case the' awner of the original cerfificate would releass a copy of it, he must atiest its conformity fo the original ene taking Tanaris color verde, En caso de que &l poseedar del tertificado’ entragus’ina copla, debers garaniizar ta confi on &f ariginal
-jupon himsﬂthe responsibility for dny unlawful or nol allawed use. Any alleralion andfor falsification: will be subjecled to tha law. - responsable por cualquier uso ilegal o Indebide. Cualquier aftetacion yfo felsificacton estara sujeta & lalay.
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 te!

(52} 229 989 1600 fax

CERTHFECADO DE PRUEBAS EN FABR'CA Number / Namero: Page / Pagina:
CERTIFICADC DE PRUEBAS EN FABRICA 13075283 3/5
. Date / Dia: October 03, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order liem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente:  [Manufaciurer's Works Order N° 7 Confirmacian de Venta:
NIA N/A, 20730271
Manufacluring Process / Proceso.de Manufactura: Product Type / Tipo de Producto: . Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP 5L ED4SLIULY 2013 BiX42-1.245/1 290 PSL1 NORMAL BEVEL
: ) BISELADOQ NORMAL
Dimensions / Dimensiones: Schedule / Cédula’ Length / Longitud: Quantity / Cantidad; 33 PcsiPz Nominal Weight / Peso Nominal:
3.500 X 0.438 INCH 8CH 160 19.69/21.33 FT 700.361 FT 10172137 LB 14.34 LBIFT
388.9 X 11.1 MM .00/ 6.50 MTS 213.470 MTS 4614000 KG 21.35 KG/M

ROUGH

QD Quiside diameter / Didmetre externo = Mar: Variation { Variacian

|B: Body / Cuerpo Max: Maximum { Maximo

ENING

Standard ! Norma:
HeatN* | Sample N° Result
Calada N° | Muestra N° Resultada
6603 66875 Gaod / Bucno

Pressure { Presién - Time/ Tiempo -~ - ) Results / Rasultade
Unit / Unidad, Value f Valor - Seconds / Segundas
mpa 20.5 5 Satisfaclory./ Satisfactorio | -
[iiis cerincate is issued by a computerized system-and it is valid with efecironic signature. -On the onginal certicate the rade-mark qreen colored Este carliicatt sa emie medianta sistema cempularizado y es validado con firma electrdnica. EI certificado ariginal posee imareso el iogo
"Tenaris” is stamped. In case the owner of the drlginal cerificals would release & capy of it, he must attes] its conformity fo the original one taking Tenaris color verde. En casa de que & posesdar del certificada enlregms una copia, deberd garantizar ia conformigad con el original backndase
pon himself the ‘rasponstbifity for.any. unlewful or nol aliowad use. Any alteration andfor falsification will be subjected to the law. A . résponsable por cualquier use llegal o indabido. Cualquier alieraclan'y/a falsificacion estara sujela ala tez
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* [Manufacturad by TenarisTamsa

Tubos de Acero de México, 5.4,

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracru,
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA |
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nadmero:

13075283

Page / Pagina:

4/5

Date / Dia: October 03, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE GV,

Customer’s Order ltem / Orden Cliante - Item: Customer s Reference / Ref, del Clhenta: [Manufacturer's Works Order N° { Confrmacion da Venta:
NIA ) NiA 207302/01
Manufaciuring Process / Proceso de Manufactura: Product Type / Tipe de Producto: Surface !/ Superiicie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification f Normas o Especificaciones: Sleel Grade / Grado de acero: Ends / Extremos:
API 5L ED45/JULY 2013 B/X42-1.245/L.290 PS1.1 NORMAL BEVEL
BISELADO NORMAL
Dimensiens / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad; 33 Pcs/Pz Nominal Weight / Peso Nominal:
3.500 X 0.438 INCH SCH 160 19.69 1 21.33 FT 700.361 FT 10172137 LB 14.34 LB/FT
ﬂES.B X114 MM 6.00/6.50 MTS 213.470 MTS 4614.000 KG 21.35 KG/M

O TERMI

Spre——

Heat treatment / Tratamiento térmico-: Pipe | Tubo
CQuench media of heat treatment pracess / Medio de enfriamento dal tratamients térmico: nfa
Temperalire Scale / Escala de Temperatura: nia

Type
Tipo

+ As Rolled

Supplementary Information
Informacién Suplementaria

Steel making process:

Eiectric Ars Furnace-Ladle Furnace-Conlinuous Casting Machine.,

Fully. Killed Stael . .

Maleriat free from Mercury contamination

Mot repaired by welding

Non destructive test. Satisfactory

Inspehﬁnn methed

.= EMI- FLVI = MPI - .

MATERIAL ACCORDING T NAGE MRO{75 /150 154 56-2, 2608 AND NACE MRO103, 2010 ONLY FOR HARDNESS
22 HRC MAX, :
Tamsa Ref. 450419

API'SL ED4SHIULY 2013, ABTM A106/11, ASTM AS3I12, ASME SA106/2010

Fabricade por TenansTamsa .

Fabricacion del acera:

Homa de Arco Elécirico-Hamo de Afinacion-Maguing da
Acero calmado con aluminio '
M bre de. conta itn da Mercurio

-[Ne reparado por scldadura

Contrel no destructivo. Satisfactario

-fMétodo de inspaccién

.- EMI - FLVI - MPI -

HRC )
Tamsa Ref: 450419 )
AP| 5L ED4S/JULY 2093, ASTM A106/11, ASTM A53/12

JMATERIAL DE ACUERDO A NACE MRO175 /150 15156-2, 2008 Y NACE MRO103, 2010 SOLD DUREZA MAX. 22

, ASME SA106/2010

Colada Confinua..’

- [This certificale is fasued Dy a cemputarzed system and it is valid with electronic Sighature. On the original cerlilicate he lrade-mark green colared

"Tenaris” is stamped, In case the cwnerof the original certificate would release a copy of it, he must altest its conformity to the original one taking

upon himself the respensibility for any unlawful or not aliowed uss. Any allaration and/er falsification-will be subjectad to the taw.

Esle corlficado 5¢ amie mediants sislema computarizadg y. 8 validado” confirma electronica, I cerfiicado afiginal posee impreso aliogo
Tenaris colar verde, En caso de que el posesdor dat certificado - enlregie ina copia, debera garantizar la conformicad con af ariginaf haciéndose

r ble por cualquier uso llegal o indebido, Cuzlquier allsraclin yio falsicacion estara sujeta a la ley.

FOR03171 -




Tubos de Acero de México, 5.A.

Carret. Méxice Veracruz Km 433.7 SN

Delino Valenzuela Tejerfa, Veracruz, Veracru;
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Namber/ Nomeror | Fage /Pégr
CERTIFICADO DE PRUEBAS EN FABRICA 13075283 515

Date / Dia: October 03, 2013

Gustamer 1 lieE " S, S.A.DEC.V, Customer's Order Item / Ordan Cliente - fter: Customer’s Reference / Ref. def Cliente:  |Manufacturer's Werks Order N° £ Gonfrmacion g venta:
N/A N/A 207302/01
Manufacturing Process / Praceso de Manufaciura: Product Type / Tipo de Producio: Surface / Supetficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Narmas o Especificacianes: Steal Grade / Grade de acero; Ends / Exiremos:
APl 5L ED45/JULY 2013 B/X42-1.245/1.290 PSL1 NORMAL BEVEL
_ ‘ JBISELADO NORMAL
Dimensicns / Dimensiones: Schedule {/ Cédula: Length / Longitud; Quantity / Cantidad: 33 Pes/iPz Nominal Weight / Pese Nominal:
3.500 X 0.438 INCH SCH 160 19.69/21.33 FT 700.361 FT 10172.137 LB 14.34 LB/FT
L§.9 K111 M . 6.00 / 6.50 MTS ) 213.470 MTS 4614.000 KG 21.35 KGIM

Heat N® Quanﬁy Length © o Weight
Colada N° LCantidad Longitud Peso
(Pisces} . (ft) {m) (Tons)
6603 33 700.36 21347 4614
Average length per pipe - Nominal weight per pipe
Longitud promedio por lubo Peso nominal por tubo
i m) ) {koim)
21.208 6465 14,524 21.614

This is ic certify that the product described tiera has been.'manufactured. sampled, fesied, and inspecled in accordance with Por e! presente certificamos que e material agui d_a'._scr_ito ha sigo fabricado, muesireadn, ensayade e inspatciorado de ]
purchaser order requirements. This cerfificate is not & declaration of origin nor may-it be used as a declaraticn of origin. acuerdo a los requisites de su arden de compra, Esle caffificadong es, ni puede ser usada, como una-declaracion de arigen,

[—CUSTOWER - THIRD PARTY —__TENARIS QUALITY DE SARTMENT SIGNATURE

INSPECTION. COMPANY YR o B / .
COMPARIA DE INSPECCION ‘ - ilj{ ; Al I ) / £, -

Company Name: N/A ol o RRUEREE | AT
Employee Name: N/A o QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY: CERTIFICATION DEPT.
DEPTO. DE CERTIFICAGION DE CALIDAD : . RESFONSABLE DEL DEPTO. DE CERTIFICAGION DE CALIDAD: ;
Teresa M. Castelld Abraham . : Rafnel Gutiérrez de Velasco Magallanes
. This cen‘ﬁ;ale is Tssued by a compulerized System and It is valid with elecironic signatura. On the orginal'certificale the trade-mark green colored Este certificado se emite mediante sistemna computanzado y es validata can firma electronfca. “Elcartincado original ﬁosea impreso el logo
[ :[Tenarg”is slamped. In case the ownar of the criginal cerificats would release a copy of i, 'he'must attest lig contarmity ta the original one taking Tenaris color verde. En caso de que e! poseedor del ceftificado sfu_tre:gu_e’una copla, debera garanfizar la confermidad con el original haciéndase
upon himself the responsibility for any unlavwiul or not allowed use. Any alteration andfor falsification will e subjectad o the law. __|responsable por cuzlguier uso iiegal o indebido. Cualquier alteracion’yio falsificacion eslara sujsia a'la ley..
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